
           YARD MARVEL MFG. CO., INC.           YARD MARVEL MFG. CO., INC.           YARD MARVEL MFG. CO., INC.           YARD MARVEL MFG. CO., INC. Effective 10-1-07

                      5509 N. MARKET ST.,  SPOKANE, WA 99208-2305      Page 1

             (509) 487-2428    FAX (509) 483-2044    (800) 547-9273 (YARD)    

              email: info@yardmarvel.com       www.yardmarvel.com

                                         PARTS  LIST 
                          MOTOR RAKE - - (Standard Model)

PART                            ITEM QUANTITY
NUMBER PER RAKE

MR-701 Deck Assembly..................................................……… 1........................

MR-702 Motor Belt Bracket (mounts to motor)..................... 1........................

MR-702-B 5/16" x 3/4" Button Skt Cap Screw & Lock Washer…. 2........................

MR-704-C Bolts, Handlebar - 1/4" x 1-1/2" NC......................... 2........................

MR-704-LN Lock Nuts 1/4" NC.............................................………. 2........................

MR-7074 Folding Handlebar Assembly................................... 1........................

MR-7097 Folding Handlebar Assy. w/Clutch Bar (1997 on)...... 1........................

MR-7097-A Clutch Bar (for MR-7097 Handlebar Assembly)........ 1........................

MR-7097-E Collar, Handlebar Locking Ring……………………... 2........................

MR-709-A Blade Spacers - Rubber..(each).............................. 48 pcs................

MR-709 Set Blade Spacers - Rubber...(set of 48).................................1 set of 48..........

MR-711 Shaft Holder - Welded Assembly (Less Shafts,........ 1........................

Blades, Spacers)

MR-713-A Blades only (1" x 1/8" x 4-3/8") (each)(Spring Steel)…………. 48 pcs................

MR-713-Set Blades only (1" x 1/8" x 4-3/8") (set of 48).....8#...……………. 1 set of 48..........

MR-714-A Blade Shaft (1/2" dia. x 9-3/8" )(each)(Case Hardened)…………..6 pcs..................

MR-714-Set Blade Shaft (1/2" dia. x 9-3/8" ) (set of 6).....3#.....……………. 1 set of 6............

MR-716 Main Shaft-Square (zinc coated)............................................……….1........................

MR-716-LN Lock Nut - 3/4" NF Thread (Nylon Insert).................. 1........................

MR-718 Axle - Front Wheel.............................................……… 1........................

MR-719 Wheel Lift Link Straps.........................................…….. 2........................

MR-720 Height Adjustment Arm (Attaches to Yoke)............. 1........................

MR-34 Handle Grip for Height Adj. Arm (MR-720)................ 1........................

MR-720-CP Clevis Pin - Adjustment Arm.................................... 1........................

MR-720-CK Cotter Pin - Adjustment Arm................................... 1........................

MR-723 Yoke Assembly - Front.......................................…….. 1........................

MR-723-A Yoke Return Spring............................................…….. 1........................

MR-723-LN Lock Nut, 5/16" NC (Nylon Insert)............................ 4........................

MR-723-SS Shoulder Screw, 3/8" Socket Head.......................... 4........................

MR-723-W Washer, Flat 5/16".............................................……… 8........................

MR-724 Bolt, Height-Adjustment......................................... 1........................

MR-724-W Washer, Height - Adj, Flat 7/16"............................. 4........................

MR-726-K Knob, Ht. Adj. w/bolt extension (optional)……… ( 1 )..optional….

MR-739 Rubber Apron.....................................................…….. 1........................

MR-740 Apron Holder Strap................................................. 1........................

MR-740-B Bolts, Holder Strap 1/4" x 3/4"................................ 5........................

MR-740-N Nuts, Holder Strap 1/4".......................................... 5........................

MR-740-LW Lock Washer, Holder Strap 1/4".............................. 5........................

MR-744 Spring, Height - Adjusting...................................... 1........................

MR-7097-BS Clutch Cable Assy (Incl. TB & Spring)(for models w/bar) 1….(NEW STYLE) 

MR-7097-B Clutch Cable (27")& TB (for models w/clutch bar)………1….(NEW STYLE) 

MR-745-S Clutch Spring only ( 9-3/4") same for old and new style 1….(NEW STYLE) 

MR-745 Clutch Cable Assembly (Incl. Turnbuckle & Spring)…….. 1….(OLD STYLE)

MR-745-A Clutch Cable & Turnbuckle ( 29-1/2")(no clutch bar) 1….(OLD STYLE)

MR-750 Ball Bearing Idler Pulley(models w/o clutch)BCA-750….. 1….(OLD STYLE)

MR-750-B Carriage Bolt - Idler, 1/2" x 2...............................…………….1........................

MR-750-LN Lock Nut Idler Pulley 1/2"....................................………….1........................

MR-751 Bracket - Idler Pulley (models w/o clutch)............... 1….(OLD STYLE)



           YARD MARVEL MFG. CO., INC.           YARD MARVEL MFG. CO., INC.           YARD MARVEL MFG. CO., INC.           YARD MARVEL MFG. CO., INC. Effective 10-1-07

                             PARTS  LIST Page 2

                   MOTOR RAKE - - (Standard Model) Continued

PART                            ITEM QUANTITY
NUMBER PER RAKE

MR-752 Clutch Arm.........................................................…….. 1........................

MR-753-1 Idler Pulley (for models with clutch cable) (1"face)......1….(NEW STYLE) 

MR-77-760 Drive Belt #76337 (Heavy Duty, 37"B)...................... 1........................

MR-766 Wheel - Front, 8 x 1.75  (3#)...................................... 2........................

MR-769 Wheel - Rear, 10 x 2.75 (6#)..............................………….2........................

MR-766-B Bearing only, 8 x 1.75 wheel..............................…….. 4 (Ball Bearings)

MR-769-B Bushing only, 10 x 2.75 wheel............................……. 4 (Sintered Iron)

MR-766-W Washer, Flat 7/16"............................................…….. 2........................

MR-766-CP Cotter Pin, 1/8" x 1"...........................................…….. 2........................

MR-771 Bolt, Rear Wheel, 1/2" x 3-1/2"............................…………2........................

MR-771-W Washer, Flat 7/16" (Outside Rear Wheel)................ 2........................

MR-771-N Nut, 1/2" NC.....................................................…….. 2........................

MR-774 Motor Base Board..............................................……. 1........................

MR-774-A Bolt 5/16" x 2" NC, Gr 5,LW,FW & Nut (mts motor to deck) 4........................

MR-780 Pulley - Engine 2-1/2" -B....................................……. 1........................

MR-784-1 Pulley Assy - 7x1-1/4"-B (Incl MR-741 Sq Dr Sleeve) …………………1........................

MR-795 Flanged Ball Bearing, 3/4" (Right Side)................... 1........................

MR-795-B Bolt-Flanged Ball Bearing, 5/16" x 1"...................... 2........................

MR-795-LN Lock Nut - Flanged Ball Bearing 5/16"..................... 2........................

MR-798 Flanged Ball Bearing, 1-1/4" (Left Side)................... 1........................

MR-798-B Carriage Bolt, 3/8" x 1.........................................…….. 2........................

MR-798-LN Lock Nut, 3/8" (Thin Nylon) ........................................…2........................

MR-800 Reel Assembly, complete (Does not include Main

Shaft-Square MR-716 & MR -716-LN) includes Shaft

Holder, Blades, Spacers & Blade Shafts.........................................1 (21 pounds).....

MR-801 Belt Guard (Models with Clutch) - Solid Metal..................................1........................

MR-802 Belt Guard (Models w/o Clutch) - Metal Mesh..................................1........................

MR-805 Slicer Reel Assembly, complete, incl. 22 blades..... 1 (23 pounds).....

MR-806-A Sickle Section only.............................................…….. 22 pcs...............

MR-806-Set Sickle Section..................................................…….... 1 Set of 22..........

MR-807 Bolt, 1/4" x 5/8" NC............................................……… 44......................

MR-808 Lock Nut, 1/4" NC..............................................……… 44......................

MR-Decals Decals - (3 piece set), includes "Caution"YM3................1 Set of 3...........

"YM-ID&use"YM12, "Bolt Adj.Handle position "YM8

MR-LOGO Decal "YM LOGO" oval (YM-LOGO)……………………. 1........................

MR-SAF Safety Decals - (4 piece set), includes…………...   1 Set of 4...........

1-Warning "Hot Surfaces"YM17, 2-Warning "Do Not

Put Hands & Feet Near Moving Blades"YM16, 1 "Clutch

Engage/Disengage"YM20

* MINIMUM ORDER $15.00 NET 

* PRICES SUBJECT TO CHANGE WITHOUT NOTICE AND WILL BE THOSE IN EFFECT AT TIME OF

  OF SHIPMENT. ALL PRICES QUOTED F.O.B. SPOKANE, WASHINGTON - U.S.A.

  MASTERCARD & VISA CHARGES AVAILABLE.

* TERMS - NET 30 FOR APPROVED OPEN ACCOUNTS.  (1-1/2% PER MONTH INTEREST ON PAST

  DUE ACCOUNTS)

* NEW ACCOUNTS SUBJECT TO CREDIT APPROVAL OR ORDER WILL BE SENT PROMPTLY UPON

  RECEIPT OF ADVANCE CHECK, MONEY ORDER, OR BE SHIPPED C.O.D.

* 15% RE-STOCKING CHARGE ON ALL ITEMS RETURNED FOR FACTORY CREDIT.


